

STATEMENT - TEST REPORT

For the proof of fire behaviour according to DIN 4102, part 1

Company	iSee2 BVBA Groendreef 35 9880 Aalter, Belgium
Description of samples	White polymer self-adhesive foil consisting of PVC in a nominal thickness of 90 μ
Name of the material	51.102N StrongTouch Supreme
Sampling	By the company itself
Content of request	Proof of flammability to classify building materials to class B1 according to DIN 4102, part 1.
Validity of test report	30.06.2023
Result	The examined product with an area weight of 188 g/m ² meets affixed on metallic surfaces with a density of \geq 5.890 kg/m ³ , a melting point of \geq 1000 °C and a thickness of \geq 0,6 mm the requirements of class B1 for hardly flammable building materials according to DIN 4102, part 1 (May 1998).

Signature:

Company stamp: